
 

Appendix A 

2013 Annual Infiltration/Inflow Report: 
Yelm Water Reclamation Facility 



































 

 

Appendix B 

Yelm Comprehensive Plan:  
Public Facilities and Utilities  

Chapter 5 of the City of Yelm Comprehensive Plan 
and Joint Plan with Thurston County 



V.  Public Facilities & Utilities 
 
A. Introduction 
 

Note:  A list of the goals and policies applicable to the unincorporated portion of 
the Yelm Urban Growth Area is located in Exhibit G. 
 
The purpose of this section is to identify relevant plans for public facilities (sewer 
and water) and private utilities (electricity, gas, phone, cable, and garbage) and 
to assure such plans serve the urban area in a manner consistent with this Plan. 
[...]
The pump station is a prepackaged system composed of four pumps; two 7.5 hp maintenance pumps and two 
15 hp supply pumps. The supply pumps are controlled by variable frequency drives.  

Under low flow operating conditions, the maintenance pumps are used to deliver reclaimed water into the 
reclaimed water distribution system and maintain a minimum system pressure of 65 psi. Once demand increases 
and the system pressure drops below 65 psi, the maintenance pumps shut off and the supply pumps take over. The 
supply pumps will then attempt to maintain 90 pounds per square inch (psi) in the reclaimed water distribution 
system.  

Per the facility design criteria in the Water Reuse Facility Operation and Maintenance Manual completed in 
November 1999, the Monthly Average Design Flow for the reclaimed water system is 1.0 mgd. Currently, the 
reclaimed water pump station can pump up to 265 gpm which corresponds to 381,600 gpd. As the WRF influent 
flow increases, it will be necessary to upgrade the pumps to accommodate the increased production of reclaimed 
water. It should be noted that during the summer months, reclaimed water production is as high as 350,000 gpd. 
WRF staff has noticed that at these times the reclaimed water pump station has trouble keeping up with this 
demand. 

As a result of this review, it appears that the reclaimed water pump station is sized adequately to handle the current 
flow of reclaimed water. However, as part of the City’s plan to mitigate for additional groundwater withdrawals, an 
additional 50,000 gpd of reclaimed water will be conveyed to Cochrane Park between the months of October and 
May each year. This additional volume may necessitate upgrades to the reclaimed water pump station.  



TECHNICAL MEMORANDUM (CONTINUED) 

 
 

City of Yelm  216-1781-030 
Final WRF and Unit Process Capacity Analysis 6 April 18, 2013 

 

6. Waste Activated Sludge Pump Station 

The Waste Activated Sludge (WAS) Pump Station is responsible for pumping sludge from the SBRs to the sludge 
holding tank during the settling phase of each SBR treatment cycle. This same pump station can also be used to 
transfer sludge from one SBR basin to another through a bypass pipe installed between the suction and discharge 
headers. The amount of sludge pumped during each cycle is dependent on the desired Mixed Liquor Suspended 
Solids (MLSS) concentration and the Solids Retention Time in the SBRs. Currently, 3,600 gpd of waste activated 
sludge is drawn from each operating SBR.  

The pump station contains two 7.5 hp pumps that each have a pumping capacity of 150 gpm. This equates to a 
firm capacity of 150 gpm for the waste activated sludge pump station. Should the pumps be run at the same time, 
the pump station is capable of 300 gpm. With the pump station operating at its firm capacity of 150 gpm (only 
one pump in service), 48 minutes is required to waste up to 3,600 gallons of sludge per day from each operating 
SBR (7,200 gallons total). SBR sludge wasting rates will increase as the raw influent flow increases. Given that 
these pumps are used solely for the purpose of wasting sludge, the existing capacity of the pump station is 
considered adequate. However, careful planning should be used when determining the appropriate MLSS 
concentration to operate the SBRs at and how much sludge is to be wasted each cycle. Decreasing the MLSS 
concentration and increasing the volume of sludge to be wasted will increase WAS pump run times.  

7. Sludge Storage Tank 

The sludge storage tank receives waste activated sludge from the SBRs. Sludge is stored in this tank until the 
WRF operator is ready to begin processing sludge with the Gravity Belt Thickener (GBT).  

The volume of the tank is 663,400 gallons. However, this tank is broken into two halves by a wall running in the 
middle of the tank. This creates two tanks with a volume of 331,700 gallons each. One of these tanks is of 
adequate size to handle WAS loads currently being pumped from the SBRs on a daily basis. The sludge storage 
tank is not seen as a limiting factor when considering WRF treatment capacity. As flows at the WRF increase and 
WAS feed volumes into the tank increase, then it may be possible to run the GBT unit more often in order to 
control the amount of sludge being held in the storage tank. 

8. Gravity Belt Thickener (GBT)  

The GBT receives sludge pumped from the sludge storage tank and thickens it. This process is accomplished by 
adding a coagulant to the sludge which causes the solids in the sludge to bind together more tightly, expelling any 
water in the sludge. The solids that remain are discharged from the GBT into a sludge hopper. From here, the 
solids are pumped to a truck for hauling off-site and disposal. 

The GBT is sized for a maximum hydraulic feed rate of 180 gpm. The GBT currently receives approximately 
22,000 gallons of sludge for thickening each time it runs (which is currently no more than three times each week). 
This corresponds to a run time of 122 minutes. From this, 3,500 gallons of thickened solids and 18,500 gallons of 
filtrate are produced. The GBT currently operates no more than three times a week. 

It is assumed that the volume of sludge to be thickened will increase proportionately with the volume of raw 
influent flow into the WRF. Using this assumption, it is safe to assume that at or near 1 mgd of WRF influent 
flow, the GBT will be processing 66,000 gallons of sludge three times per week. This corresponds to a run time of 
366 minutes. From this, 7,500 gallons of solids and 55,500 gallons of filtrate are produced. 



TECHNICAL MEMORANDUM (CONTINUED) 

 
 

City of Yelm  216-1781-030 
Final WRF and Unit Process Capacity Analysis 7 April 18, 2013 

 

These run times are well within the capability of the existing GBT and therefore, the assumption based on these 
calculations is that the GBT provides adequate capacity to process the sludge volumes produced by the WRF 
when treating an influent flow of 1 mgd. However, the filtrate produced by the GBT has to be returned back to the 
SBRs for treatment. It is this side stream return flow, in conjunction with backwash water from the sand filter, 
that is impacting the treatment capacity of the WRF. 

8. Solids and Drain Pump Station 

The Solids and Drain Pump Station has two purposes: the first is to pump sludge from the sludge storage tank to 
the GBT and the second is to pump water from the various drains located throughout the WRF back to the SBRs 
for treatment. 

This pump station has two 6 hp submersible pumps with a pumping capacity of 150 gpm each. This equates to a 
firm capacity of 150 gpm for the solids and drain pump station. Using the assumption above regarding the current 
volume of sludge being pumped from the sludge storage tank to the GBT, the pump station will need to run 
147 minutes, each time the GBT is scheduled to operate. The solids and drain pump station is expected to be able 
to meet this capacity requirement based on the assumption that the GBT runs three times per week.  

The other flows that are handled by this pump station come from the various drains located throughout the WRF. 
Any wash water, spills, or other liquids that end up in the drain system are pumped by this pump station back to 
the SBRs for treatment. These flows are independent of the WRF influent flow and are intermittent in nature. 
Therefore this flow is not included as part of this capacity analysis. 

9. Reject Water Pump Station 

The Reject Water Pump Station receives filtrate from the GBT, backwash water from the sand filter, and scum 
from the SBR tanks and returns it to the head of the plant for treatment. All of these flows are considered “reject 
water” because they are flows that are generated on-site through other processes and are rejected, or returned, 
back to the SBRs for treatment.  

The pump station has two pumps with a pumping capacity of 180 gpm each. The firm capacity of the pump 
station is 180 gpm. Currently the pump station is receiving approximately 91,500 gpd (64 gpm) from the sand 
filter backwash and GBT filtrate flows. No flow is being received from the SBR scum collectors because these are 
not currently in operation. 

The 64 gpm of reject water flow equates to approximately 35 percent of the pump station’s firm capacity. With 
the anticipated decrease in sand filter backwash volume, and even though filtrate volume will increase somewhat 
over time, it is not anticipated that either of the flows will be great enough that the pump station capacity will be 
exceeded. 

However, it is important to reiterate that from a WRF treatment capacity perspective, these flows must be reduced 
in order to regain treatment capacity that can be used to treat additional influent flow from the City STEP 
collection system. 

10. Alkalinity Feed System  

The Alkalinity Feed System administers caustic soda to add alkalinity and control the pH of the wastewater. 
Currently, this system is not used by the City and it is not anticipated that it will be used in the near future, 
because of this; we are not considering its capacity as a part of the unit process review presented here. 

Because pH control is considered one of the alternatives for increasing capacity at the WRF, restarting the 
alkalinity feed system will be necessary. This will be evaluated as part of the Facility Planning process. 



TECHNICAL MEMORANDUM (CONTINUED) 

 
 

City of Yelm  216-1781-030 
Final WRF and Unit Process Capacity Analysis 8 April 18, 2013 

 

11. Dechlorination and Chlorination Feed Systems  

Dechlorination feed is accomplished with the use of gaseous sulfur dioxide and chlorination feed is accomplished 
by the use of gaseous chlorine. Chlorine gas and sulfur dioxide gases are brought on-site in 150 pound cylinders.  

For proper chlorination, the chlorine gas dosing volume is 17 pounds per day at the current influent flow volume. 
At this dose, the WRF requires delivery of new 150 pound chlorine gas cylinders every 8 days. At the design 
influent flow volume of 1 mgd, the chlorine gas dosing volume will be approximately 47 pounds per day. At this 
dose, the WRF will require delivery of new 150 pound gas cylinders every 3 days. 

For proper dechlorination, the sulfur dioxide dosing volume is 12 pounds per day at the current influent flow 
volume. At this dose, the WRF requires delivery of new 150 pound sulfur dioxide cylinders every 12 days. At the 
design influent flow volume of 1 mgd, the sulfur dioxide dosing volume will be approximately 33 pounds per day. 
At this dose, the WRF requires delivery of new 150 pound sulfur dioxide cylinders every 4 days. 

As influent flow volumes increase, it will be necessary for the City to purchase chlorine and sulfur dioxide on a 
more frequent basis. This will be an increase in cost that must be considered when planning future improvements. 
Because of this potential increase in cost, alternatives may be considered that could alleviate this issue. Sodium 
hypochlorite can be used for disinfection and can be purchased in larger totes for greater capacity and longer 
durations between replenishment. For dechlorination, ascorbic acid, sodium bisulfate, and UV are all options that 
may help reduce long term costs associated with dechlorination currently accomplished with sulfur dioxide. 

Options for alternatives to using chlorine gas for chlorination and sulfur dioxide for dechlorination will be 
evaluated during the Facility Planning process. 

SUMMARY OF RESULTS  

As can be seen from Table 1 presented in the SBR Activated Sludge Treatment analysis, the controlling scenario 
for determining the capacity remaining at the WRF is Scenario 1. Under this scenario, there is enough remaining 
capacity at the WRF to treat an additional 1,118 ERUs. Key reasons for the significant reduction in SBR 
treatment capacity compared to the stated design flow capacity by US Filter of 1.0 mgd are: 

• Low raw influent water temperature plays a major role negatively impacting nitrification rates and hence 
design total nitrogen removal capacity for the SBR system. This causes a significant reduction of the SBR 
design capacity during the winter. US Filter calculations were based on a water temperature of 25 degrees 
Celsius while plant records show the raw influent and SBR liquid temperatures consistently go as low as 
9 degrees Celsius during winter operation. Significant influent diurnal flows are being received by the 
plant and these diurnal flows impact both winter and summer design capacity for the SBR system. 
Current influent flow data has indicated that sustained peak hourly flows (1 to 2 hour periods) can reach 
as high as 0.85 mgd and these sustained peak flow periods typically occur in the mid-morning and in the 
early evening dinner times. As the influent flow to the WRF continues to increase, the sustained peak 
hour flows are expected to rise well above 1.0 mgd. Elevated peak hour flows above 1.0 mgd will force 
the SBR system to operate one or two operating cycles a day well above stated design flow capacity while 
other operating cycles may receive little flow (during early morning periods). Under loading specific SBR 
cycles can also negatively impact the SBR biological activity and SBR sludge settleability. In order to 
eliminate the peaks and valleys associated with daily influent flow to the WRF, flow equalization through 
the use of an equalization basin placed ahead of the SBRs is proposed. This proposed basin will eliminate 
these peaks and valleys and make it possible for the SBRs to receive consistent flows throughout the day. 
This flow equalization strategy will be further evaluated during the Facility Planning process. 



TECHNICAL MEMORANDUM (CONTINUED) 

 
 

City of Yelm  216-1781-030 
Final WRF and Unit Process Capacity Analysis 9 April 18, 2013 

 

• The measured influent TKN concentrations are higher than the US Filter basis of design value of 57 mg/L 
and measured influent BOD values are typically lower than the US Filter basis of design value of 
208 mg/L. Current influent TKNs are being measured in the 65 to 74 mg/L range and influent BODs have 
only been measured in the 140 to 155 mg/L range. Higher influent TKN and reduced influent BOD levels 
compared to basis of design values will also cause a reduction of the SBR treatment capacity. 

Numerous short term operational opportunities using existing infrastructure or requiring minimal capital 
investment exist to increase SBR treatment capacity back to the stated design value. These opportunities include: 

1. Carbon supplementation. 

2. Cycle time adjustments. 

3. Increase the SBR operational pH (Evaluate existing pH control feed facility for reactivation). 

4. Bio-Augmentation for cold weather nitrification. 

5. Reducing filter backwash reject water return flows to SBR by making adjustments to existing filter 
equipment. 

It is also apparent as a result of the unit process analysis that the Reclaimed Water Pump Station is significantly 
undersized when compared to the Average Day Design Flow of 1.0 mgd. Currently, the station’s maximum 
capacity is 381,600 gpd. Demand for reclaimed water in the summer months and increased reclaimed water flow 
to Cochrane Park in the fall and winter to mitigate for additional groundwater withdrawals is nearly exceeding the 
pump station’s ability to fulfill this demand. As part of the Cochrane Park rapid infiltration basin (RIB) project 
that was recently started, the reclaimed water pump station will be evaluated and, if needed, upgrades will be 
designed to handle additional reclaimed water flow. 

Finally, it is noted that as WRF influent flow increases, the WAS Pump Station, GBT, and Solids and Drain Pump 
Station may require longer operational durations in order to pump or process the increased volumes of sludge that 
may be generated. While it appears that these unit processes have enough capacity to handle the higher volumes, 
the increased operational durations may make operating this equipment more expensive due to the increased 